
3 2 1.4

•1, ~

.4—1712



PIT LATRINE EMPTYING

by

S.K. RUNVORO

A Project Report Submitted in partial fulfiliment of the requirements

for the award of MSc of Loughborough University of Technology

September 1981

1-~

1~H ~

Supervisor: Mr John Pickford, MSc, ACGI, VICE, FIPHE
Department of Civil Engineering

LF~RAH~
t~t~~Ui~ ~t~~Ce L~entf~
for Gornmu~trWater Suppfy





(1)

C~ERTIFICATEOF AIJTHORSHIP

~ certify that:

(i) ~11 quotations (inciuding figures) and direct reference to

published source information are identified by reference.

(ii) all laboratory work, field work and computer prograrnming has been

carried out by me with no more assistance from members of the

Department than has been specified on the Project Details form
[...]
cities of Japan, Taiwan and Korea.

The vacuum trucks available in most developing coutries are specifically

designed for emptying cesspools not pit latrines. That is why so may

problems are encountered when attempts are made to use them in such a field.

In the U.S.A.some designs have been developed and field trials

undertaken using simulated pit latrine contents with varying ranges of

moisture contents.

The two types of emptying vehicles were tested by wortd bank staff.

The types are:-

(1) High airflow type which functions on pririciples similar to that of

vacuum floor cleaners in which a very large volume of air is drawn through

a pipe which is kept just above the surface of the material to be removed.

The material is caught up in the airstream and deposited in a hopper

on the unit.

(2) Vacuum tanker type working on principles of evacuating air from the

tank thus creating a negative pressure therein. By operating an

appropriate valve and dipping the suction pipe into the sludge (or any other

material) suction into the tank is effected.

Bôth types of equipment functioned well to some extent with wet materia1s~

w~th dry ones, some water had to be added to attain the same performance.

* The vacuum type’s performance was higher than that of air lift one.





16

From operation point of view, of the two types type (a) requires

skill and more manpower (at least three men)more than type (b) which

requires only two crew.

The selectiori of the type to be used or modified depends very much

on the~uipment common in the country; capital, operation and maintenance

costs, level of sophistication and ease of procurement of spare parts for

repairs.

Of the two types; alternative (b) qualifies for consideration for -

modification so as to be used effectively in developing countries until such

a time as an optimum design and the advantages of type (a) overide those

of type (b).

2.2.OTREATMENT AND DISPOSAL

Whether nightsoil is collected by buckets, carts or vacuum trucks,it

must be disposed of hygienically in order to avoid health hazards associated

with traditional methods.

These traditional techniques have been practiced in some Asian

countries. They inciude, spreading excreta on farms, feeding fish ponds,

composting and trenching.

In some parts of the continent, countries with develoned economy

use very advanced methods for treatment and disposal vii. (1) chemical

treatment, (ii) treatment at special plants (iii) aerobic treatment and

anaerobic digestion.

Waste stabilisation ponds have operated on an experimental basis for

a united period in South Africa.

These techniques are discussed in detail. The order does not reflect

preference or least cost alternative.





17

2.2.1 PASTEURIZATJON

In Taiwan and Korea where nightsoil is used for agriculture and fish

farming, a new technique has been developed for elimination of health

hazards when handling nightsoil in farms.

This is pasteurization by steam injection into the waste material in

order to bring its temperature up to 80°C for 30 minutes.

Some research on steam injection in-to the nightsoil has demonstrated

that ascaris eggs are destroyed by 60°C/20 minute pasteurization.

Higher temperatures are required for amoebic cysts and virus.

After this treatment the wastes may be used safely in vegetable or

fish farms.

The advantage of the process is that it utilizes known technologies

such as steam generation and equipment that can be locally manufactures by

light industries.

2.2.2 TRENCHING

The trenches are usually dug one metre wide and deep, filled with

excreta to within 200-300 mm of the top and then covered.

This may be a least satisfactory and offensive method if not properly

located and supervised, as it may expose the fresh excreta to fly breeding;

there can be smelis and unsightliness nuisance; in some areassurfacerunoff

from the disposal sites may lead to water pollution.

It could be a short term satisfactory method if all these factors

are observed and precautionary measures taken.



1

1



18

2.2.3 WASTE STABILIZATJON PONDS

Experience has shown that in conventional sewage treatment systems,

this is an efficient method in destroying pathogenic bacteria and the

ova of intestinal parasites.

Although stabilization ponds have traditionally been used for the

treatment of water borne sewage, there is no reason why they could not be

used also for the treatment of nightsoil collected by vacuum trucks or

otherwise. Experimental work carried out in South Africa for 13 months

on this aspect reveal ed promising resuits.

The size of the pond and set up of other associated fe~tures are

shown in Figure 5.

SPECIAL FEATURES OF THE SYSTEM

(a) A mixing tank for receivingexcreta is situated on a ramp. Water from

the pond is pumped into It in order to sluice the nightsoil so dumped

and ensured that all residue is washed into the pond and sufficiently

dispersed so that sludge banks are not formed at the pond inlet.

(b) There is provision of a pump which draws water from the pond for diluting

and washing down the sludge and breaking up floating solids.

The water content in nightsoiil is too 10w relative to putrescible

matter as compared to that of raw sewage.

Thus in order to apply the same pond loading in the case of nightsoil

as that of raw sewage; water was added to make-up for evaporation and

seepage losses thus keeping the pond full.

The system being a “closed” type (noeffluentfrom the pond) led to

progressive increase in dissolved solids concentration in the pond, thus



1



19

affecting the properties of the content and performance.

POND LOADING

The loading of approximately 3000 persons per he.ct~re.. under South

African climate conditions was applied.

Alternatively the area of the pond could be obtained by applying the

design loading equation.

Xs=ZOT-120

where >~s = design loading kg/ha.d

T = Temperature in °C

Approximately the BOD5 production per perSOn per day and knowing

the teniperature and design population the ponds could be easily sized.

POND PERFORMANCE

The bacteriological quality of pond contents was comparable with that

of a primary raw sewage pond at the same loading.

There were no odours or fly nuisance from the pond itself, but

these could be detected shortly after dumping of nightsoil.

Algae were always present to a lesser or greater extend indicated

by a green colouration of the pond.

Prototype ponds designed on pilot scale could be constructed with a

provision of several dumping points around the pond but a long term

performance could not be guaranteed as the experiment lasted for 13 months

only. Hence, not much could be conciuded with certainty.

Two man drawbacks with this method would be:-

(a) An adequate water supply should be ensured to make up for losses, but

water is a scarce resource in some parts of developing countries and

thus guarantee of its adequacy is doubtful.





.EigS. DetaiLs of PiLot ScaLe Pond for t~tightsoiL Treatment.

Waste Stabilizatjon Pond - South Africa (From: Public Health Johannesburg
(S.A.) Vol. 63. by Shaw, V.A.)

1 20

1
1
1
1
1
1

PLAN OF POND

~LEVATION OF Pc~1D

DETA1LOF~t~~-1PING TANK.

~
L~i~5L
~_~pp~_1lPP_ pi~i~tJ~~t&



S S S S S S S S S S S S S S S S S S ~



21

(b) Provision of circulating pumps: These will increase the capital,

operation and maintenance costs of the whole system. Mechanical breakdowns

of the pumps or prolonged power cuts will adversely affect the operation

performance.

2.2.4 TREATMENTAT SPECIAL PLANTS

In Lagos-Nigeria, a special plant for nightsoil treatment was built

in 1973; consisting of two aerated lagoons (each 55 ni square, 3 m deep and

having four 75 h.p. aerators), recirculation pump, screening, macerating house

and power supply controlling units.

The total volume of nightsoil collected and received at the plant

is 180m3/day withtotal BOD
5 bad of 8300 kg/day.

After the nightsoil has been screened to remove large debris, it is

diluted in a mixing chamber with water from Lagos lagoons and recirculated

mixed liquor. It is further macerated and from thence treated in

aeration lagoons which operate on the conventionally-loaded activated sludge

process. The effluent is discharged into Lagos lagoons without further

treatment.





22

Fig 6. Night ~soil treatment plant - Lagos Nigeria.
(From Hindhaugh, G.M.A. The Consulting Engineer (9) )

The process has a capability for future treatment of water

borne sewage with minimum modifications. The disadvantages of the

process are:

i) It requires high capital, operation and maintenance costs.

ii) It needs a reliable power supply.

iii) It should be constructed in a location where adequate dilution
water can be obtained and near the sea for final effluent discharging.

iv) The level of its sophistication is high relative to the skill of
manpower locally found in developing countries.

2.2.5. ANAEROBIC DIGESTION

The process has been practiced and developed in China, Korea and

India for the last 20-30 years. Apart from offering satisfactory

treatment of the excreta, the process has an advantage of producing

fuel in the form of gas as a source of energy and digested sludge used

as a fertilizer.





23

Digestion of nightsoil alone has shown a low volume of gas

production (depending on dietary habits). Thus in India human

wastes are mixed together with animal wastes (cow dung and piggery

wastes).

The total energy production would double the amount produced from

conventional power stations for the same investment.

Advantages of digesting both animal and human wastes together are:

1) Risks of enteric diseases are reduced.

2) The use of digested sludge as fertilizer; the irnproved fertilizer

value would reduce the need for imported and expensive organic type.

3) It helps to remove foul smeils and to reduce the breeding of housefi les.

2.2.6 CHEMICAL TREATMENT

In Japan, various advanced treatments are appiled. One of them

is the chemical process in which the nightsoil is first screened, then

treated with lime and ferrous sulphate in a clariflocullator.

Since about 60% of the night soli solids are in solution, the

main purpose of chemical addition is to precipitate and coagulate the

solubilized solids rather than primarily to make the night soil

filterable.

The supernatant liquor is diluted at least 20 times with

fresh water and treated aerobically in the same way as conventional

sewage treatment.

The sludge produced is dewatered by filter, sand bed etc., and

disposed of by incineration. A flow diagram of a typical treatment

plant is shown in figure 7.





24

A chemical treatment plant has problems with odour and short life

of equipment which is usually made of carbon steel. It costs less

to instail but more to operate comparative to other advanced treatment

processes. The process itself is trouble free due to its being

independent of biological action.

Fig 7.

2.2.7. COMPOSTING

1
I The compost~ng of nightsojl in a systematic way was introducedin China in 1930. This practice is stil] an inportant component of

rural health programs. In many parts of the world night soil is
composted alongside with town refuse.

1

1
Fl6. j NIght soil chemica) reatment process





25

This could be satisfactorily used for hygenic disposal of

human excreta provided the op~rationsare carried out uncier controlled

supervision, ensuring that compost pits are properly made up and

fully ripe before the material is taken out to be used as nianure.

Resuits of research work carried out in India showed that the

number and viability of helminthic ova such as ascaris and hookworm

decrease rapidly within the first month and they are completely eliminated

in the course of three months, due to the high temperatures (40-60°c)

developed and maintained in pits for a long time.

Detailed research work on the development of such treatment

processes are presently carried out in different parts of the world and

proposals in favour of the system being widely introduced in developing

countries are put forward due to its efficiency, inexpensiveness and

non-requirement of highly skilled manpower for its operation.



S_S__S S~ ~



26

CHAPTER 3

.

3.0 THE STUDY AND PROPOSALS FOR MODIFICATION OF VACUUM TANKER
EMPTYTNGSYSTEM

A range of modifications and field tests of vacuum emptiers

have been tried in different parts of the world, yet up to the time

of this report, none of these modified versions is known to have

successfully emptied simulated or actual pit latrine contents,

(especially old pits).

The compacted sludge layer at the bottom of the pit and high

consistency of contents in s~sequent layers are responsible for

rendering effective pit emptying difficult. Some techniques are

suggested in this section which may be applied to alleviate these

problems.

Detailed physical properties of sludge (pit latrine contents in

general) are discussed so as to establish criteria which, with

other factors relative to the pit latrine location and usage, will

enable the determination of an appropriate device for the emptying

process.

The field data used in this study were collected from Dar-es-Salaam,

Tanzania and Gaborone, Botswana7.

3.1.0 PI-IYSICAL PROPERTIES OF PIT CONTENTS

.

3.1.1. General nature of contents.

The study showed that, 54% of the total number of pit latrines

surveyed in both areas, did not revea] any rubbish in them. The common

articles in the rest of the pits were rags, wood, sacks and papers.



55 — 55 S — 55555 ________ 55



27

These materials are likely to cause blockages in vacuum truck hoses but

are relatively easy to remove.

The other major components are water and sludge. The scuni

layer at the top found in some pits where water is used for anal

cleaning is normally soft and easily removed by vacuum tankers.

3.1.2 DENSITY.

Densities of representative sludge samples were

by

applying crude field methods to a reasonable accuracy. The average

density was found to be 1400 kg/m3. Samples from pit latrines in

Dar-es-Salaam revealed high values (greater than 1500 kg/m3 which

is the density of organic matters - the value suggested by water
research) due to the high proportion of sand content 43% (density of

I sand - 2650 kg/m ).

Sludge density is important in relation to the calculation of

flow, it enables the determination of maximum head through which the

sludge could be sucked by the vacuum tanker from the pit.

3.1.3. MOISTURE CONTENT

The moisture content of the sludge was found to be low

(average 46%). Although water is used for anal cleaning and bath

water is normally drained into the latrines, the ground water level

in the area surveyed was very low and the type of soil is sandy, thus

leading to high permeability of water en-tering pits. Generally

the moisture content of sludge in most pits is higher than the average

obtained in this study due to the fact that the ground water level in

many parts of Dar-es-Salaam is high.



55 55555555555555 S SSfl S5



28

3.1.4 SLUDGE COMPACTION

The compaction is brought about by (1) the overlaying

layers of supernatant liquor (ii) leaching of water through the

pit wails.

The rate of compaction is expected to be higher in pits

situated in well drained soils and those with higher number of users

(due to a high rate of sludge accumulation).

Field studies have revealed that the compaction of sludge

could be related to its yield stresses obtained by the use of

rotational instruments and fitting the resuits into mathematical

models. The yield stresses of sludge have been found to vary

linearly with the sludge age and increase considerably in the early

period 27. ~e 21. shows this relationship.

It was further learnt from the studies that compaction in pit

latrines occurs rapidly in the first 1-3 years which means that pit

contents which are older than 3 years will be difficult to desludge.

This implies that the design of the pit capacity should be based 0fl